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Lancashire & South Cumbria Chemotherapy NSSG 
 
Network Guideline for Use of Aranesp 

` 
Hb <100g/l 

Decision to give palliative 

chemotherapy 

 

Check Ferritin, B12, Folate, Iron Studies (serum iron, transferrin, total iron binding capacity) 

iv Ferinject if Ferritin <100 

Start Aranesp 500mcg sc every 

3 weeks alongside 

chemotherapy +/- iv Ferinject 

 

Monitor FBC, Iron studies, U&E 

at least 3 weekly during 

chemotherapy 

Stop Aranesp if Hb > 130g/l 

 

Dose modification 

 if Hb> 120g/l reduce Aranesp by 25-50%, omit if Hb>130g/l 

if no clinical and/or haematological response within 9 weeks discontinue Aranesp 

discontinue Aranesp ~4 weeks after completion of chemotherapy 


